
SPARE PARTS LIST

POKERS

AY 157, 967951401, 2019-08



PRODUCT COMPLETE AY 157, 967951401, 2019-08



PRODUCT COMPLETE AY 157, 967951401, 2019-08

Ref Part No Description Remark QTY KIT
1 596 07 60-01 UNIT 1
2 594 26 85-01 O-RING 132.95x3.53 NBR 70 shore 2
3 596 06 31-01 FLANGE 1
4 596 07 06-01 ROTOR 1
5 595 52 19-01 PLATE 1
6 595 45 66-01 TUBE 1
7 596 06 32-01 FLANGE 1
8 595 14 87-01 NIPPLE 1
9 595 16 14-01 HOLDER 1
10 595 14 12-01 CLAMP 2
11 595 14 13-01 ABSORBER 1
12 595 14 86-01 RING D85 DIN472 2
13 595 16 15-01 WASHER 1
14 595 45 68-01 HOLDER 1
15 595 14 79-01 NUT 1
16 597 13 75-01 TUBE 1
17 597 13 76-01 NIPPLE 1
18 595 34 42-01 SCREW M6x12 ISO4017 8.8 A2K 3
19 595 52 03-01 VALVE 1
20 595 14 11-02 HOSE 0.9 m 1
21 597 13 77-01 BRACKET 2
22 595 16 17-01 HANDLE 2
23 595 18 22-01 SPRING WASHER M14 DIN985 4
24 595 03 34-01 SCREW M8x20 ISO4017 8.8 A2K 4
25 595 03 57-01 NUT M8 DIN934 8 FZB 4
26 595 06 13-01 WASHER M8 DIN127B 4
27 595 14 38-01 NIPPLE 1
28 594 25 37-01 FILTER 1
29 595 14 18-01 COUPLING 1
30 594 25 39-01 SEAL 1
31 595 14 14-01 RIVET 2



QUICK COUPLING W/ BALL-STOP VALVE AY 157, 967951401, 2019-08



QUICK COUPLING W/ BALL-STOP VALVE AY 157, 967951401, 2019-08

Ref Part No Description Remark QTY KIT

1 594 28 00-01 HANDLE Quick coupling w/ ball-stop
valve, complete 1

2 594 28 01-01 BODY 1 1
3 594 79 12-01 BUSHING 1 1
4 594 28 02-01 UNIT 1 1
5 594 28 03-01 SCREW 1 1
6 594 28 05-01 O-RING 42.3x3 NBR 70 shore 2 1
7 594 28 04-01 BALL 1 1
8 594 25 53-01 COUPLING 1 1
9 594 25 37-01 FILTER 1 1
10 594 25 39-01 SEAL 1 1



LUBRICATOR AY 157, 967951401, 2019-08



LUBRICATOR AY 157, 967951401, 2019-08

Ref Part No Description Remark QTY KIT
1 595 46 15-01 LUBRICATION NIPPLE Lubricator, complete 1
2 595 16 92-01 WASHER 1 1
3 595 16 91-01 BODY 1 1
4 595 16 90-01 HOLDER 1 1
5 594 81 93-01 WASHER 1 1
6 594 25 76-01 SCREW 1 1
7 595 14 60-01 RING 8 1
8 595 15 14-01 TUBE 1 1
9 594 79 51-01 WIRE 2 1
10 598 64 71-01 O-RING 9.25x1.78 NBR 70 shore 1 1



SERVICE KIT AY 157, 967951401, 2019-08



SERVICE KIT AY 157, 967951401, 2019-08

Ref Part No Description Remark QTY KIT
1 595 45 70-01 REPAIR KIT 1
2 594 26 85-01 O-RING 132.95x3.53 NBR 70 shore 2 1
3 595 52 19-01 PLATE 1 1
4 595 14 12-01 CLAMP 2 1
5 594 25 37-01 FILTER 1 1
6 595 14 18-01 COUPLING 1 1
7 594 25 39-01 SEAL 1 1


